¢! Desalination and Water Treatment
www.deswater.com

O doi: 10.5004/dwt.2018.23112

136 (2018) 167-185
December

Modeling of drinking water distribution and its quality for an Indian state

municipality

Nitish Kumar Gautam, Shibayan Sarkar*

Department of Mechanical Engineering, Indian Institute of Technology (ISM), Dhanbad, Jharkhand — 826004, India,
emails: shibayan.sarkar@gmail.com (S. Sarkar), nitish08m50@gmail.com (N.K. Gautam)

Received 19 March 2018; Accepted 11 September 2018

ABSTRACT

Residents of Dhanbad Municipal Corporation (DMC), Jharkhand, India, are suffering from water
scarcity in summer season. At the same time drinking water quality is also questionable because of
the damages in the pipeline and old water treatment techniques. In this paper, water demand and
distribution are examined for 18 sub-zones of DMC as per guideline of Indian Standard 1772:1993.
Among them, one of the most vulnerable areas within the DMC is identified as Steel Gate sub-zone.
Further, modeling of drinking water distribution of steel gate sub-zone and its quality analysis is done
using HAMMER, ArcGIS software and renewal of pipeline viz., P30, P33, P57, P62, P64, P70, P63, P71,
P73 is proposed under continuous water loss condition based on futuristic water demand. Residual
chlorine concentrations at various locations of this sub-zone revealed that chlorine concentration is
0.1 mg/L and lasts for approximately 8 h, which is also validated through field survey. This value must
be increased in order to maintain permissible range of the chlorine value in the network.

Keywords: Dhanbad Municipal Corporation; Water distribution network; HAMMER; Population;

Three-parameter logistic growth model; Residual chlorine modeling

1. Introduction

During last few decades, residents of Dhanbad Municipal
Corporation (DMC), Jharkhand, India, have been suffering
from drinking water scarcity, especially in summer season.
Present status shows that only 48% household of DMC is
having authorized drinking water supply connection. The
population of the DMC (Division — 1, that is, Dhanbad city)
is almost 1.16 million extended over an area of approxi-
mately 52 km? [1] (Fig. 1). Possible reason behind this scar-
city are power scarcity in summer, population growth in
recent decade, water loss in terms of mechanical damage,
leakage or illegal water connection in the water distribution
network (WDN) for running small industry or agriculture.
Thus, access to ground water table became very difficult as
water table was found very low during summer. During field
survey, it is observed that huge amount of accidental and
intentional (in form of illegal water connection) water loss
is occurring in the raw water supply route originated from

* Corresponding author.

Maithon to Bhelatand water treatment plant. As a result,
DMC is experiencing significant amount of financial loss also
[2]. Therefore, to fulfil water demand of the huge popula-
tion, necessary steps are required to reduce water loss, locate
the position of water loss, renewal of WDN based on future
water demand and maintain the water quality of the distrib-
uted water.

Literature revealed that Mohan [3] found the trend in
institutionalizing people participation and discussed vari-
ous experiences and coverage for rural water supply sector
in India. Agrawal et al. [4] discussed about determination
of the accurate peak daily demand in order to design future
water supply system in India. Puust et al. [5] worked on
optimization of pumping system and leakage management
of a network like lost water volume assessment, detecting
leakage point, reduction of lost water volume and its con-
trol within a WDN. Whereas, Saegrov [6], and Dziedzic
and Karney [7] described about the pump or pipe renewal,
leakage or pressure management, pipe failure rate within a

1944-3994/1944-3986 © 2018 Desalination Publications. All rights reserved.



168 N.K. Gautam, S. Sarkar / Desalination and Water Treatment 136 (2018) 167-185
86°240°E 86°25'0"E 86°26'0°E 86°27'0"E 86°28'0"E 86°29'0"E
g. g = TREAT_PLUANT BHELATANDLPUMP HOUSE WTP 2 =
4 Waterbody
\j} A Water Distribution Tank
AR aw

R

. (L/ e "
g }“\,_ £
el o~ 2 / =4
21 \ 2
- - J R
‘\\ /
Small Road
I

\ :/ = Digtribution pipeline (Phase-I)

\ 7 = Distribution pipeline (Phase-Il)
z o —— Rasing pipeine z
o o

P AS B N X =

g Ny ~ 9
] &
o~ o~

LI AZAD NAGAR WT

23°48'0"N

MAT (U
‘Aﬂin‘_ R\

. 4

-

P.URAN

(\J
&

DHOATAND WT

A
s K

23°47'0"N

)
30 RS

)

b.l}l.lml TAL
b
COLLONY WT

23°48'0"N

T
23°47'0"N

y Kilometers

T
86°24'0"E 86°25'0"E

it
86°26'0"E

T
86°28'0"E 86°29'0"E

Fig. 1. Water distribution piping network (raising and distribution pipeline) of Dhanbad Sadar Block, DMC.

piping system and its remaining asset life. Based on historical
data, a few researches discussed forecasting and designing
the cost-effective, sustainable water distribution system for
expansion of urban water supply system [8,9]. In view of the
literature review, it is observed that the whole WDN is better
to be divided into some manageable areas or zones into
which the flow can be measured and location of disturbance
can be determined.

Not only the sufficient quantity of drinking water that
is required in an urban area but also the quality of water
that plays an important role. Different researchers explored
the challenges associated to provide good quality of water to
the consumers. The chlorine is generally considered to be the
most primary water treatment disinfectant as it controls the
microbial growth, reacts with organic and inorganic matter
in water which is directly related to the health risks [10-13].
Excessive presence of chlorine in water also affects human
health. Permissible range of chlorine must be 0.2-0.8 mg/L
[14]. The minimum value required to be maintained to prevent
the growth of pathogenic microbes up to a certain limit, and
the maximum limit is required to control taste, odor and the
formation of disinfection by-products [15,16]. Any treatment
plant flaw, biofilm release, small pipe leaks and other sources
of contamination in pipeline may cause chlorine decay and
aggravate water quality loss [17]. Therefore, decaying of
chlorine is an important factor of water distribution. Presence
of organic, inorganic material in water responsible for
chlorine decay is called bulk decay and chlorine loss due to
reaction of chlorine with biofilm formed in pipe inner wall is
called wall decay [18]. Variation of chlorine decay throughout

the day is reported by Clark et al. [19] depending on the flow
path and residence time of the water reaching a location.
Several researchers tried to develop and modify models for
wall and bulk reaction [20-22], optimal sampling locations
for chlorine decay model calibration [20] and water quality at
end node in WDN considering both temporally and spatially
varied flow demands [23]. Mckenzie and Ray [24] described
the water quality conditions of pipe water supply of different
cities in all over India, which reports the lack of quality and
quantity in most of the cases.

Therefore, in this paper, considering the severity of drink-
ing water scarcity in DMC, the following objectives were set
for the analysis: (i) calculation of spatial water demand at the
proximity of different distribution tanks; (ii) exploring water
distribution pattern of the tanks having water deficiency; (ii)
identification of vulnerable zones in WDN; (iii) modeling of
the existing WDN of the study area and steady and transient
analysis; (iv) calculation of 30 years’ future demand based
on population growth; (v) provide solutions by modifying
the WDN corresponding to the increasing drinking water
demand; (vi) calculation of water quality at different distri-
bution nodes in the WDN, their validation and necessary
suggestions.

2. Description of study area

It is found that water demand 90.5% of DMC water is
fulfilled by surface and subsurface resources; rest (i.e., 9.5%)
from ground water resources. The ground water level varies
from 150 m in east to 250 m in the west. The dug well are



N.K. Gautam, S. Sarkar /| Desalination and Water Treatment 136 (2018) 167-185 169

10-15 m deep below ground level. Among the total house-
hold, only 48% (approximately 34,589 out of 72,593 in ward
no. 16-33) household is having authorized access to DMC
drinking water supply [2].

In DMC, the first protected water supply system was
established for rural areas during 191424 mainly for coal
mining areas. The second protected WDN, that is, existing
WDN in DMC came into existence during 1955-60s with
seven numbers of tank, which is presently maintained by
Public Health Engineering Department (PHED). Presently,
the water supply system of DMC is based on surface water
of Maithon Dam, which is situated on Barakar River, and
located 44 km from Dhanbad city. The raw water comes
from Maithon Dam to Bhelatand water treatment plant
(WTP) having a total capacity of 77 MLD through 1,000 mm
ductile iron (DI) pipeline by two centrifugal pumps having
1,770 m*/h capacity; 250 m head; 1,490 rpm; 2,000 kW each
with two standby pumps (Fig. 1). This WTP is based on
conventional treatment using clariflocculator, rapid sand
filtration followed by chlorination. After treatment, this
water is supplied to 18 sub-zones consisting of distribution
water tank through mainly 500 mm DI pipe by four centrifu-
gal pumps having 775 m*h capacity; 100 m head; 1,490 rpm;
315 kW each. Last 5-years’ pump operation data show that
these pumps are being operated on an average of 20 h per
day. In 2004, intake from Maithon Dam to Bhelatand WTP
was established and in 2009 remaining 11 water tanks out of
a total of 18 were commissioned, and some of the pipelines
were renewed in DMC. Generally, these tanks are operated
once in a day during summer season due to lack of electricity,
and sometimes twice in rest of the year when required using
gravity flow.

Water distribution pipes are normally made of DI. These
pipes are externally coated with black bituminous paint
zinc primer with suitable internal cement mortar lining.
Tuberculation in pipes are formed from iron-oxidizing
bacteria that congregate in water lines. As the bacteria
metabolize, a brown slime builds up and coats the interior
of the pipe. This sludge left behind by the bacteria is known
as tubercles. The tank surface of the concrete support wall is
designed by architectural concrete. All tanks are covered and
cleaned up regularly twice in a year.

Water is treated by coagulation, flocculation,
sedimentation, sand filtration and finally disinfection is
done with gaseous chlorine. In the coagulation, three type of
processesareinvolved viz., parshall flume (artificial drainage),
stilling chamber (addition of alum), polyelectrolyte for
remove turbidity, lime for controlling pH and flash mixture
(mixing of all chemicals properly). Clariflocculator has two
concentric tanks with inner tank serving as flocculation
basin (for settlements of mud, sand) and outer tank serving
as clarifier. Sand infiltration is done by rapid gravity filter
bed and finally disinfection is done with gaseous chlorine.
Average chlorine content is kept approximately 0.5 mg/L at
the WTP outlet.

3. Methodology

In this study, ward-wise population data of 2011
(Directorate of Census Operations Jharkhand, 2014) [1],
number of household, number of water connection are

obtained from DMC database. These data are used to calcu-
late the standard daily water requirement in a particular area
based on standard water requirement for per person as per IS
1772:1993 [25]. Details of steps are shown using a flowchart
in Fig. 2.

3.1. Selection of zones having water deficit problem

Details of tanks, corresponding zones and their operat-
ing time are obtained from DMC for 2 years’ (2012-13) tank
operation database, which was collected from DMC office.
These data were again verified during field survey. Average
water supply rates from different distribution tanks were
measured by non-destructive type ultrasonic flow meter
during field survey. Moreover, discharge rates at different
distribution points were also measured in several parts of the
WDNs during field survey, which were found exposed and
approachable. It is found that ranges of measured distributed
water are close to the calculated amount of discharge, which
verifies the amount of actual distributed water throughout
the WDNs in some points. Daily water demand of the res-
idents living surrounding the tanks are calculated as per
guidance of IS 1772:1993, based on 2011 population data,
land use (Table 1). Further, dailywater deficit is calculated
by subtracting supplied water amount from the demand that
gives a clear picture of water scarcity in these areas, which is
also observed during field survey. Moreover, it is observed
that populated areas of DMC-WDN can be categorized
mainly of three types, viz., zones with surplus water supply,
zones with minimum water deficit and zones with significant
water deficit (Table 1). Last 2 years’ field survey also verified
the severity of water scarcity in these areas. Study revealed
that there are serious water scarcity in some areas of DMC,
viz., Tank 4, that is, Gandhi nagar, Tank 6, that is, Dhoatand,
Tank 12, that is, Bhuli, Tank 13, that is, Steel Gate and Tank
16, that is, Hill-colony, due to insufficient water supply and
may be unexpected population growth occurred in recent
past. Calculated results and field survey revealed that among
the above-mentioned five water deficit areas, Steel Gate and
Bhuli are the severely affected by water scarcity and having
significant administrative importance in DMC also (Table 1).
Therefore, detailed steady and transient analyses of these
two areas have been performed in order to find out weak
points of these WDN systems (Fig. 3). Further, the WDN5s
were explored to find out the possible drawbacks in fulfilling
the water demand corresponding to future population and
necessary suggestions are prescribed. Furthermore, water
quality of one of these zones is assessed and necessary sug-
gestion is prescribed.

3.2. Preparation of WDN map for transient analysis

Study area map has been prepared combining the data
obtained from the following sources (i) Survey of India (SOI)
1:50,000 Topomap (731/5) [26], (ii) WDN plan provided by
DMC& PHED, (iii) GPS coordinate of all major node points
(junction of two pipelines or end of pipeline etc.) in the WDN
during field survey, (iv) Google earth images, (v) Shuttle
Radar Topographic Mission (SRTM) data of 90 m resolution
[27]. Finally, ArcGIS software is used to compile all the layers
into a single map, which is already shown in Fig. 1. In some



170

Survey Data / Data Collected from
| the Record of DMC / Govt. of India
| Agencies.

Field Survey with
GPS (Lat & Long)

Toposheet 1:

50,000 (to Define
the area of WDN)

N.K. Gautam, S. Sarkar | Desalination and Water Treatment 136 (2018) 167-185

Additional
Information
regarding the

position of WDN

A2 Y components,
Information Google Earth: ArcGIS: Geo cost etc.
about Make ‘klm’ file referencing of
pumping format of WDN scanned toposheet

schedule

Tank
operation
schedule

Selection
of
Vulnerable
WDN zone

Climate Data
: Total
Monthly
Rainfall,
Average
Max-Min

Google Earth:
Make ‘kim’ file
format of WDN

Added to ArcGIS
database

ArcGIS:
Draw
WDN

Transfer to
HAMMER

A 4 A 4

Temperature
Tr

t Flow Steady flow

Analysis Analysis

Population
data, House
hold data

Water
demand as
per IS
Code

JRRPRRRDRR. 4 gy S

Water Quality Data

Chlorine Dosing Data at

Route Selection:
vulnerable part
of the WDN,
release point etc.

Check whether the
distribution is
fulfilling the Water
demand

Air
Corresponding to
100% demand

Treatment plant (i.e. In
upstream

Water Quality Sampling
at distribution node, i.e.
In downstream

Laboratory
Experiment for
Water Quality

No

Modification of Chlorine

Required
modification in the
WDN

Desired
Quantity of
water
distribution

Assessment of
Water Quality at